£ —

=

~<~4>/
H& HI pd
: : =
H4 7] |- D A \+
%\ = I\
. c »
ol
HI3| |~ s
H2 Hl4 5
HI - —
X HE o
6 i et R
HS S ”"'l ‘u\‘ =
ﬁﬂ/ 8 ._JL - z >
HS = H7 —x
H3 =
5 AL
i Hil /@
g/ Hi2 |
HIC
HIO L
Part Number BT10 Hardware Parts Description Qty. Part Number BT10 Hardware Parts Description Qty.
H1 1204072 Clamping Knob 1 H15A 1200910 Gas spring assembly 1
H2 1204185 Washer, Nylon 1 H51 1204207 Nyloc Nut 3/8 -16 2
H3 1204186 Square End Cap 1 H53 1204209 Hex bolt, 5/16-18 X 2 4
H4 1203995 Ball Stud 2 EX02 1204070 14" Extension Brackets (pair w/t-handles) | 1
H5 1200908 Ball Handle 3
H6 1204065 Pivot Bolt 1/2 X 3-3/4 1
H7 1204187 Hex Bolt 3/8 X 2-3/4 2 Part Number BT10 Frame Parts Qty.
H8 1204188 Nyloc Nut 3/8 -16 2 A 1204215 Base 1
H9 1204189 Bump stop with screw 1 B 1204216 Upright 1
H10 1200907 Brake Caster 3" dia., Grip Ring Stem 4 c 1204217 Slider 1
H10-L 1204190 Brake Caster 4" dia., Grip Ring Stem 4 D 1204067 Pivot bracket 1
HT10-T 1204191 Brake Caster 3" dia., Threaded Stem 4 E 1204218 Tee 1
HT10-TL 1204192 Brake Caster 4" dia., Threaded Stem 4 F 1204107 Extension left 1
H11 1203998 Caster Socket large (non threaded stem) | 2 G 1204108 Extension right 1
H12 1203999 Caster socket small (non threaded stem)| 2
H13 1204193 Friction washers 2




